Test Report

KINGBOARD LAMINATES Report No. :CE/2005/B4539
(MACAO COMMERCIAL OFFSHORE) LIMITED Date : 2005/11/25
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RODRIGUES, 3™ ANDAR B, MACAO

The following merchandise was (were) submitted and identified by the client as :

Type of Product : SZECO051124668EC3-3 KB-7150 [ANSI TYPE: CEM-3]
anufact end : KINGBOARD

Sample Received : 2005/11/18

Testing Date : 2005/11/18 TO 2005/11/25

Test Result : - Please see the next page -
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Test Result

PART NAME NO. 1 : MIXED ALL PARTS

Test Item {s): Method
X

7
X

Result
No.1l

Negative

Anthrophyllite(CAS s per NIOSH 9000 method. 1
NO.017068-78-9) Analysis was performed by

Amosite(CAS NO.012172-73- As per NIOSH 9000 method 1 Negative
) | Analysis was performed by

73-8)

R
R

Tremolite(CAS NO.014567- Negative
R

Y%
D.
Yo :
D
Analysis was performed by
XRD.
%  |As per NIOSH 9000 method. Negative
XRD.
Analysis was performed by
XRD.

Actinohte(CAS NO.013768- % |As per NIOSH 9000 method. Negative
00-8) Analysis was performed by

XRD.
E a3

Chrysotile(CAS NO.012001-
290-5)

Crocidohte(CAS NO.012001-
28-4)

Negative

Method

Test Item (s):

As per LMBG 8§202-2

4-AMINODIPHENYL (CAS ppm |Analysis was performed by
NO.92-67-1) GC/MS,

BENZIDINE (CAS NO.92-87- | ppm |Analysis was performed by 3
3) GC/MS.
4-CHLORO-O-TOLUIDINE ppm |Analysis was performed by

1
3

(CAS NO.95-69-2) GC/MS.
2-NAPHTHYLAMINE (CAS ppm |Analysis was performed by 3 - N.D.
NO.91-59-8) GC/MS.
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Result
Test Item (s): Method

O-AMINOAZOTOLUENE ppm  [|Analysis was performed by 3
(CAS NO.97-56-3) GC/MS.
2-AMINO-4-NITROTOLUENE | ppm |Analysis was performed by 3
(CAS NO.99-55-8) GC/MS.

P-CHLOROANILINE (CAS ppm |Analysis was performed by 3
NO.106-47-8) GC/MS.

2,4-DIAMINOANISOLE (CAS | ppm |Analysis was performed by
NO.615-05-4) GC/MS.

4.,4- ppm |Analysis was performed by

DIAMINODIPHE NYLMETHAN
E (CAS NO.101-77-9)

3,3-DICHLOROBENZIDINE ppm |Analysis was performed by 3
(CAS NO.91-94-1) GC/MS.
3,3-DIMETHOXYBENZIDINE | ppm |Analysis was performed by 3
(CAS NO.119-90-4) GC/MS,
3,3-DIMETHYLBENZIDINE ppm |Analysis was performed by 3
(CAS NO.119-93-7) GC/MS.

3,3-DIMETHYL-4,4- ppm |Analysis was performed by
DIAMINODIPHENYLMETHAN
E {(CAS NO.838-88-0)

P-CRESIDINE{2-METHOXY-5-
METHYLANILINE) (CAS
NO.120-71-8)

4,4-METHYLENE-BIS-(2-
CHLORANILINE) (CAS
NO.101-14-4)

4,4-OXYDIAN.
NO.101-80-4)

4 4-THIODIANILINE (CAS
NO.139-65-1)

O-TOLUIDINE (CAS NO.95- ppm |Analysis was performed by 3
53-4) | GC/MS.
2,4-TOLUYLENDIAMINE (CAS] ppm |Analysis was performed by 3
NO.95-80-7) GC/MS.

2,4,5-TRIMETHYLANILINE ppm |Analysis was performed b

(CAS NO.137-17-7) GC/MS.
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RODRIGUES, 3™ ANDAR B, MACAO

—ANIS]“)IN"E (CAS NO.90-04-| ppm |Analysis was performed by
GC/MS.

Analysis was per-furmed by
GC/MS.

P—ﬁMINOﬁZOBENZ._;NE (CAS
NO.60-09-3)

Chlorinated Paraffin With reference to
(C10~C13) (CAS NO:010871- USEPA3540C or

26-2) USEPA3550C. Analysis was
performed by GC/MS or

GC/ECD.

Formaldehyde{CAS
No:000050-00-0) & USEPA 83 15A. Analysis

was performed by
Test Item (s): m

HPLC/DAD/MS
Result
Mo thod MDL _
Mirex{CAS NO:002385-85-5)
Test Item (ﬂ]: Method m

Analysis was performed by
GC/ MS.
_——

Tnphenyl Tin(TPT)(CAS With reference to
NO:000668-34-8) 89/677{EEC & DIN 38407,
Analysis was performed by

GC/FPD.

Whth reference to

89/677/EEC & DIN 38407,
Analysis was performed by

GC/FPD.

.~-+. or are accessible at www.sgs.com. Attention is drawn to the limitations of liability, mdemmﬂcatlon and jurisdictional policies
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Test Report

KINGBOARD LAMINATES Report No. : CE/2005/B4539

(MACAO COMMERCIAL OFFSHORE) LIMITED Date . 2005/11/25
AV. DA PRAIA GRANDE NO. 599, EDIFICIO COMMERCIAL Page S of 7

RODRIGUES, 3™ ANDAR B, MACAQO

-
Test Item (s): Unit Method MDL m

PCBs(Polychlorinated ppm |With reference to USEPA 0.5
Biphenyls)(CAS NO:001336- 8082A. Analysis was
36-3) performed by GC/MS or

GC/ECD.

Test Item {s):

Result
MDL

— Noa _
0:0005 | WD,
Wb

=
4 ]
=
O
|

X

Monobromobiphenyl
Dibromobiphenyl

S| X

0.0005
0.00035

00005 | WD
0.0005 | _ND.__
70,0005 | Wb

Trbromobiphenyl

With reference to
USEPA3340QC or

USEPA3550C. Analysis was
performed by HPLC/DAD,

LC/MS or GC/MS.

H

etrabromobiphenyl

Pentabromobiphenyl
Hexabromohiphenyl
Heptabromobiphenyl

Q
H

X

3

Octabromobiphenyl (prohibited by 2002/95/EC | 0.0005 ] ND.
Nonabromobiphenyl or, [(RoHS), 83/264/EEC, and m
Decabromobiphenyl % |/0/769/EEC)
Total PBBs (Polybrominated -m
biphenyls)/Sum of above

% | 0.0005 | N.D. |
5% 0.0005 | Wb,
% | 00005 | ND.
%
#>__IWith reference to m
% _|USEPA3540C or
Heptabromobiphenyl ether | % _[USEPA35S0C. Analysia was | 0.0005 | WD
performed by HPLC/ DAD,

Nonabromobiphenyl ether LC/ ll_:l.iﬂf CLC)’ MS. j
bi I o (prohibited by 2002/95/EC
Decabromobiphenyl ether (RoHS), 83/264/ EEC, and

|Total PBBEs(PBDEs) Yo
(Polybrominated hiphenyl 76/769/EEC)
ethers)/Sum of ahove
Total of Mono to Nona- %

brominated hiphenyl ether.

de ults shown in this Test Report refer only 1o the sample(s) tested unless otherwise stated and such sampie(s) are retained
fo 30 da t Repart shall not be reproduced except in full, without written approval of the Company:.
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KINGBOARD LAMINATES Report No, :CE/2005/B4539
(MACAO COMMERCIAL OFFSHORE) LIMITED Date : 2005711725
AV. DA FRAIA GRANDE NO. 599, EDIFICIO COMMERCIAL Page 6 of 7

RODRIGUES, 3™ ANDAR B, MACAO

Polychlorinated Naphthalene | ppm [With reference to USEPA
808 18. Analysis was

performed by GC/MS.

PVC (CAS No:9002-86-2) Analysis was performed by
FTIR/ATR and Pyrolyzer-
GC/MS.

Test Item (s): Method MDL

UV-VIS after reference to US

A -
EPA 3060A.
US EPA 3052 or other acid
digestion.
US EPA 3052 or other acid
egtion.

Lead (Pb) ppm ICP—AES after reference to 2 N.D.
| US EPA 3052 or other acid

dig estmn

NOTE: (1) N.D. = Not detected {(<MDL)
(2) ppm = mg/ kg
(3) MDL = Method Detection Limit
(4) Decabromodiphenyl ether (DecaBDE) in polymeric applications is exempted by

Commission Decision of 13 Oct 2005 amending Directive 2002/95/EC notified
under document 2005/717/EC.

(5) PBBEs=FPBDEs=Polybrominated Diphenyl Ethers=PBDOs=PBBOs.,

(6) " - " = Not Regulation

(7) " --- " = Not Applicable

(8) * = Resdts. shown are of the adjusted analytical results

(9) ** = Qualitative analysis (No Unit)

(10) Negative = < 1.0 %, Positive = > 1.0 %
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